
Date :

Customer: Product:

Specification:

Sales and Order Number: Grade:

Shipping Date: Substrate:

Purchase Order Number: Top Color:

Purchase Date: Back Color:

Delivery Note: Paint System:

C Si Mn S Al P

1    28    10   199     7    42     9

2    28    10   199     7    42     9

3    53    10   183    10    38     7

4    59     6   169     6    42     6

5    59     6   169     6    42     6

6    55    10   176    12    37     9

7    55    10   176    12    37     9

Certificate # :
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9014-0308 Universal Epoxy Backer
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Manager Quality Assurance:
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Top side : 120microns(30microns of Primer + 30microns of Barrier coat + 60microns of HDPU RAL 5012)
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We hereby certify that the material herein has been made and tested in accordance with above specification and the results of 

all tests are acceptable.                                                                                                                                                                                                                   

   Test certificate as per EN 10204/3.1

QC_32106758_12011789_001.XLS
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